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Test Result KOREA INSTITUTE OF FAR INFRARED APPLIED ESTIMATION
v \ TEST ITEM (SAMPLE NO)|NoTE| 4 Bockiegubunro 37, Sorgpa-gu Seoul, Rorea __ his//wwwldirerkeTEL -2-200-6067 _ FAX £0-2-2-0061
i 3 06 et
ML)V (20mm) . N1 CERTIFICATE OF TESTING RESULT
Head loss Shall be within the manufacturer's indication (kPa). 3 3 et ARG o S
Temperature rise  [Shll be within the manufacturer’s indication (The| o 3 Ghmdomiel DN Deeeiekuon e
%ﬁ%}h:j— '\ after operation. time required). g Name of Test Sample _: HOYA Ondol
=
The difference between high temperature and low. TEST RESULTS
Surface LemPeAlIe | mperature on the pper surface of the hot water 3 - = -
panel shall be within 5 K. | b LRl
Radiant heat = ) (5~ 20 m) (W/m'- ym, 40C)
et Shall be more than manufacturer’s indication (V' s) 145 3
o - Deformation bY |y crack, shrinkage, expansion, condensation, etc. N = 9.908 geedpLon
IVPI-S-HEek | : e
o= ) Flatness The wi hall be less than 5 mm. 3 - 1) Test Method : KFIA-FI-1005
#l Sh H»JT E ‘/ZT L\ Th:re :T:Z ekss' e 2) The temperature of 40T is provided by the applicant.
— and fushress  botween two| o Nore i TR Y 9 s e S
el adjacent panels shall be within - . - 9 Test Reaults : Refe to the Enclosed ’
o 08 s g o v = g o e iy . 1 mm, lushness ?
I TR BeRR DB ST ERA T- DB NRIELTE T REEFET o O e Qully conil
~ <18 AL S 1B AL Pressure resistance |No deformation and leakage. None % This certificate of testing result shall be used Within the purpose of ts defined usage.
(M\Etﬂ\i% = ) (M\gﬁi% = ) Impact resistance  |No deformation, crack, damage and leakage in use. None
Dent, leakage None
There shall be o dent, leakage, " .
Local compression (%, @ deformation. shall %! petormation 5 - T TE
deformation shall be within 2 mm. | Residual
A 1 Signed ﬂ a4 4
Corrosion resistance |No rust, bulge and delamination. N/A 4 C O P Y ] The director of Korea Institute of
Far Infrared Applied Bstimati
}—'—,fiJ:Uﬁ‘irzl- I\“ j/ \’;? JI/ /\’,rj’ —TA‘ I\L\/ \°;? JI/ Héﬁ, n: _ |\ Note : 1. This report is results for sample submitted by the client, so this report have not “ G timation
2N Y N 71N N b representation for entire products.
2. Duplicate of the testing certificate to be ineffective, and re-issuance of the
certificate shall meet with president’s approval.
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= Nuclide TostMothods | MDA | TostResuts Remark MERVRGS hS— b No,:;;;o:lzg
o TRFRMAS : =
T:6mm T:20mm T:20mm d ~ U-238 series Po2t4 | oy 0.69 743 Comparison of Rn-222(Radon)
K 10 | Semenumiteos) | =it "2 < Table 2-5. Test Resuls (Compression Strength)
500mm 500mm 500mm Thoa2seies | Ac2zs | ooleton Detectors 0.88 6.87 Comparison of Rn-220(Thoron) K"*r“n — o — E—
o m n st 0 e ul
1 1 1 ’ aemton | PP Techical Manager - ‘ LS el Comipreseive | Nimm? | UTM (Consulted with Client) 2
S . 7\_ 7_’{ I\ Name :  JeongtaekKim y Name - So dam Jeon Tk Fioke) Test Spesd: Tramivhs g
R It s 77) — End of Test Report.
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